SR400 (A379)



PARTS CATALOG
INTRODUCTION
This chapter instructs you the numbers and names of this parts on this machine.

INDEX to PARTS CATALOG

. Exterior (A379)

LUEXterior (A379) . . oot 2
2. Transport Section L(A379) . . . ..ottt 4
3. Transport Section 2(A379) . . . ..ot 6
4. Stapler Unit L(A379) . ..o oot 8
5. Stapler Unit2(A379) . . . oot 10
6. Stapler Unit3(A379) . . . .ot 12
7. Paper EXit Section (A379) . .. ..ot 14
8. Shift Tray Section (A379) . . .. ..ot 16
9. Drive and Electrical Section 1(A379) . .. ...ttt 18
10. Drive and Electrical Section2(A379) .. .. ...t 20
11. Frame Section (A379) . . . ..ottt 22
12. Main Board (A379) . . ..ottt 24
13. Decal and Document (A379)... . .. oottt e 28

Parts Index

August31,'93



1. EXTERIOR (A379)

M\ \ mumwwwww
m@\\xﬁ, / ) Axm\\% Mﬂmwe
\Wﬂ = \_WV Bg V/ o) mWI
— \ Vil M muu m-
 —— /wmmwmmmmmw 2
5— _ a/\m“ m_. w / N i
m@AN //M/ ; Nm ||||||| J

e/
|uw||J wvw twuuwmnwwnw\»wﬂin
%

<\ AR/

—8

\ L VNVI
A\ /// VVMM %N/\\
/y&xW\ﬁw “-mmmmmwmwwmx/ A
/ wa\ \ / \
\5;$.< /rzm| VAR
A mewmm1 N
% mdmﬁ%mwm Re= Jr
"\ VO b b
QM/WW/ ;ammms%mmw/y / // %/mxjwm
Ne &%) T\
/\ .\\\&X\A« m%/ //~
IV 1W m\ ﬁwymummmmuw
@ |||\m



1. EXTERIOR (A379)

\rr\lldgx Part No. Description gszerﬁ:%rly Inr‘clig.x Part No. Description /?stgeﬁwek)rly
1 | A3793451 | Small Shift Tray 1 101 | 0344 0060F | Philips Truss Head Screw - M4x6
2 | A3796251 | Upper Left Cover 1 102 | 0314 0060B | Philips Pan Head Screw - M4x6
3 | A379 3491 | Shift Tray Shaft 2 103 | 0414 0082B | Binding Self Tapping Screw - M4x8
4 | A3793411 | Large Shift Tray 1 104 | 0314 01208 | Philips Pan Head Screw - M4x12
5 | A379 3551 Rear Tray Cover 1 105 | 0344 0080F | Philips Truss Head Screw- M4x8
6 | A3796211 | Top Cover 1
7 | A3796311 | Rear Cover 1
8 | A3796111 | Front Door 1
9 | A3534311 | Safety Switch Actuator 1

10 | A379 6121 | Upper Hinge 1
11 | A3796131 | Lower Hinge 1
12 | A3796171 | Lower Front Cover 1
13 | A379 6151 | Upper Inner Cover 1
14 | A3793511 | Front Tray Cover 1
15 | A379 6411 | Lower Left Cover 1
16 | A377 1187 | Rear Joint Bracket 1
18 | A377 1186 | ‘rent Joint Bracket 1
19 | A379 2329 | Entrance Guide 1
20 | A379 4921 Lower Cusion - 5x10x637 1
21 | A379 4711 Decal - Misfeed Removal 1
22 | 5316 3062 | Cusion - Cutter 1
23 | A379 4922 | Upper Cusion - 5x10x125 1




2. TRANSPORT SECTION 1 (A379)

7 Tk

21 = - s R /::5::’:,:
= PN




2. TRANSPORT SECTION 1 (A379)

mﬁx Part No. Description gstgelrjnebrly K\I%e-x Part No. Description As,tgefn%rly
1| A379 2523 | Exit Guide Mylar 1 101 | 0414 0082B | Binding Self Tapping Screw - M4x8
2 | A3792521 | Exit Guide Plate 1 102 | 0720 0040B | Retaining Ring - M4
3 | A3792311 | Upper Guide Plate 1 103 | 0314 0060B | Philips Pan Head Screw - M4x6
4 | A379 2318 | Upper Magnet Sheet 2 104 | 0805 0088 | Retaining Ring - M6
5 | AF02 0305 |Transport Roller 5 105 | 08025210 | Tapping Screw - M3x8
6 | A300 3155 | Stepped Screw-M25x32 1 106 | 0353 0060F | Philips Truss Head Screw - M3x6
7 | A379 2711 | Junction Gate 1 107 | 0353 0040B | Screw - M3x4
8 | ABO3 0374 |Timing Pulley-20Z 2 108 | 1204 2188 | Interlock Switch
9 | A379 2323 | Upper Support Plate 1
[0 | A458 2479 |Lock Pin Spring] 12

11 | AA08 0034 |[Bushing - 4x5x7 12

12 | AF02 2075 | Driven Roller 6

13 | AGO7 0004 | Magnetic Catch 5

14 | 5409 1855 | Mounting Pin 1

15 | A379 2322 | Entrance Guide 1

16 | A379 2326 | Supporting Entrance Guide 1

17 | A353 2243 | Lever Knob 1

18 | A353 2265 | Decal - R1 1

19 | A379 5915 | Spring Plate 1

20 | A300 3153 | Safety Switch Bracket 1

21 | A379 2525 | Exit Guide Mylar-2 1

22 | 50530447 |Bushing - 6mm 2

23 | AA14 3215 | Screw - M5x6 1

24 | A379 4751 | Decal - R1 1

25 | A379 5712 | Safety Switch Harness 1



Technical Support
Item 10
MB 5: Changed to a different type to prevent the positioning roller from being marked


3. TRANSPORT SECTION 2 (A379)

-.//mwmw m\zu.!uu\ll \\ \ \
ﬂx%MA\//// /_ wv/ // //
‘e,

\, > 5 muﬁ ,_ /,, /
/SRR e, \ N\
2R ey \\ |

R[L§\ ﬁuuul/ﬂ/m, x

\ g\//\
/\2 "/

»,_/
%my& /v%@ w\x N N»M\HHMVW
. MXWW@\ \\\ uu\ WEANS
3 WEWse ==t
@mv / L (Famr b
ﬂ<\ s~ N \wa i m\m ’
.|2\\mv



3. TRANSPORT SECTION 2 (A379)

[T i it

lr&dgx Part No. Description Estgern%rly I’[}cée.x Part No. Description Estgefn%rly
1 [ A379 2411 | Lower Entrance Guide 1 101 | 0314 0060B | Philips Pan Head Screw - M4x6
[[2_[A3772121 [Relay Guide ] 1 102 | 0353 0060B | Philips Pan Head Screw - M3x6
3 [ AW02 0049 | Photointerruptor - OS - 580213-703 3 103 | 0720 0040B | Retaining Ring - M4
4 | A379 2416 |Entrance Sensor Bracket 1
|5 | A458 2479 [Lock Pin Spring | 12
6 | AA08 0034 | Bushing - 4x5x7 12
7 | AF02 2075 | Driven Roller 6
8 | 54091855 | Mounting Pin 1
[0 1 A3792431 |Transport Guide | 1
10 | A300 3244 | Spring Plate 1
11 | A300 3233 | Transport Guide Knob 1
12 | A379 2421 |Vertical Transport Guide 1
13 | AA14 3059 | Pin-6x16 4
14 | AF02 0305 [ Transport Roller 5
15 | 5447 2681 | Snap Ring 2
16 | AB03 0374 | Timing Pulley - 20Z 2
17 | AG07 0004 | Magnetic Catch 5
18 | 5053 0447 | Bushing - 6mm 13
19 | A3794752 | Decal - R2 1
20 | A3513143 | Bushing - EO-12N 22mm 2
21 | A379 2425 | Exit Lower Guide 2
22 | A379 2426 |2nd Exit Lower Guide 2



Technical Support
Item 2
MB 1: Parts catalog correction
MB 8: Part standardization

Technical Support
Item 5
MB 5: Changed to a different type to prevent the positioning roller from being marked

Technical Support
Item 9
MB 9: Part standardization


4. STAPLER UNIT 1 (A379)
2 o A 10
R | N
: x&ﬁm/ﬂk?/!imyﬁ
- s
Se 47 w1

@
f N
& 8
o
S 5 V55
© N 88

A/l\’] < 7
e SN
¥

=

| =2 g T
) RN
§ A LS
ﬁy/ﬁﬁgﬁwﬂ“mkw
S Bl o S
aS o Y s

e

v (17 A s

WA T 2
gvaﬁﬁ@%@%gﬂ

-r—“/%——
=4

s /
Ulﬁ

)
N

é
%o =

k
/\
ﬂ/g;‘

b

S=_——m,

<)
iy
— ' E
AN

=\
_ fxc

595 \

&

o L;:T?_\ge,
)
e




4. STAPLER UNIT 1 (A379)

",lld[fx Part No. Description Estsyenﬁglry ",]\ld;x Part No. Description Estsyenﬁtﬁ;
1 | A300 3544 | Upper Cover 1 38 | A379 4255 | Front Stapler Positioning Fence 1
2 | A300 3543 | Exit Cover 2 39 | A3003618 | Antistatic Guide Seal 2
3 | A300 3812 | Spacer - 6x22x1.5 9 40 | A300 3634 | Spring Plate - Timing Belt 2
4 | AB03 0229 [ Timing Pulley - 20Z 3 41 | A379 4335 [ Cushion - 2x35x165 2
| 5 | A379 4127 | Middle Guide Seal 2 42 | A379 4401 | Upper Exit Shaft 1
— |6 | A379 4259 | Positioning Fence Mylar_] 2 43 | 58752088 | Shoulder Screw - M4 2
— | 7 | A3003533 | Upper Stay 1
[ 8 | AA043100 |Timing Belt-900P2M4 2 E
9 | A3003635 | Belt Clamp 2
10 | 5053 0447 [ Bushing - 6mm 13 I:]
11 | A3794131 [ Jogger Fence Slider 2
12 | A028 7535 | Antistatic Brush 3
13 | 5201 2722 | Bushud Roller 2
16 | A3003626 | Lower Guide Seal 2
17 | AW02 0013 | Inlet Sensor 1
—_[18 1 A3003621 [Rear Jogger Fence 1
= [19 | A3003611 |FrontJogger Fence 1
—20 | A3794256 | Rear Stapler Positioning Fence 1
21 | A3003757 | Pad - 56x2.5x1 2
22 | AB03 0030 |Pulley-17Z 1
23 | AW01 0025 | Photosensor - No2530 1
24 | A422 1078 | Bushing - 6x12x4mm 1
25 | A3003661 | Slider Guide Rod 2
26 | A3794251 | Slide Holder 2
27 | A3003759 | Spring 2
28 | A300 3545 | Lower Cover 1 102 | 0313 0060W| Philips Pan Head Screw - M3x6
29 | A3003813 |shalft- 6x215 2 103 | 0313 0100W| Philips Pan Head Screw - M3x10
30 | A3794331 | Paper Feed Guide Plate 1 104 | 0313 0140B | Philips Pan Head Screw - M3x14
31 | A3003816 |Timing Belt-900 S2M14 1 105 | 0314 0060W| Philips Pan Head Screw - M4x6
32 | A300 3641 | Fixing Plate 1 106 | 0344 0060F | Philips Truss Head Screw - M4x6
33 | A300 3815 | Spring Plate 1 107 | 0623 0120E | Spring Pin - M3x12
34 | A3003646 |Jogger Idler Bracket 2 108 | 0951 4006W| Philips Screw With Flat Washer-M4x6
35 | A3794261 | Positioning Guide Plate 1 109 | 0951 4008W| Philips Screw With Flat Washer-M4x8
36 | A300 3841 | Position Sensor Bracket 1 110 | 0720 0040E | Retaining Ring - M4
37 | AB03 0227 | Pulley-32Z 2 111 | 07413506 | Ball Bearing - 6x12x4 mm



Technical Support
Item 6
MB 12: Changed to two different types (part standardization)

Technical Support
MB 12
Front/Rear Positioning Fence Mylars added to replace item 6 (part standardization)

Ricoh Technical Services
Items 18 and 19
MB 14: Modified to improve paper alignment in staple mode


5. STAPLER UNIT 2 (A379)

o

forln ME R DO s a" il )7 or s
= eI | & et (el
TSI 27 o Fo o B e )| @bl T & e
g /@thw" [ W e o R e 7 T
ger | =0 %&/iw&f// 22
o Pl AL S 8] LIPS sty
oLl 2R AL R S8 P
A > == s x5 vy, || _—
, )) %06 P// s0 %///Z r% I604
& e vyl | .. S
j‘ﬁ\ N LS BT s A o | e N
A A Nm T | e AN
o @

I 24

S PEP% A, M 5 ¢
WW w g B )
on_ %2 Sl e == A

10



5. STAPLER UNIT 2 (A379)

Ir,]\ld& Part No. Description ,(Ags,;tgeﬁ?)rly l,r\]l%‘?x Part No. Description gstgeﬁ?)rly
1 | A300 3733 | Stapler Guide Rod 1 36 | A379 4225 | Stapler Cover 1
2 | A300 3812 | Spacer - 6x22x1.5 2 — 37 [ A3003531 | Lower LeftPlate | 1
3 | A300 3717 | Slide Belt Holder - Stapler 1 = 38 | AA04 3100 | Timing Belt -900 P2M4 2
| 4 [ A3794211 | Stapler Slide Holder | 1 39 | A3794221 | Stapler Stand 1
] 5 | AB03 0227 | Pulley - 327 2 40 | A379 4222 | Stapler Connector Bracket 1
6 | A3003736 | Lift Up Spring 1 41 | A300 3646 |Jogger Idler Bracket 2
7 | A300 3537 | Slide Rail - Center 1 42 | AJO11007 | Stapler - EH-5RR4 1
8 | A300 2132 | Guide Roller 1 43 | A3794226 | Guide Sheet 1
9 | A3003731 | Slide Supporter 4 44 | 5409 1855 | Mounting Pin 1
10 | A3003746 | Stapler Lock Shaft 1
11 | A300 3747 | Pick - Off Lever 1
12 | A3003721 | Staplr Holder 1
13 | A409 1234 | Exit Motor - DC 9W 1
14 | A3005541 | Stapler Harness -2 1
15 | A3003743 | Spring Plate 1
16 | A3003741 | Stapler Lock Arm 1
|17 | A300 3521 [Rear Frame | 1
18 | AB01 0055 | Gear - 462/13Z 1
19 | A3003822 | Spacer-11x15x1 1
20 | AA04 3104 |Timing Belt-219 P3M4 1 101 | 0313 0060W| Philips Pan Head Screw - M3x6
21 | A3003539 | Mounting Shaft 1 102 | 0313 0080W| Philips Pan Head Screw - M3x8
22 | AX06 0089 | Steping Motor - DC4.5W 2 103 | 0314 0060W| Philips Pan Head Screw - M4x6
23 | AB03 0382 |[Timing Puiiey - 24Z 1 104 | 0574 0040E | Hexagon Headless Set Screw - M4x4
24 | A379 4155 [ Jogger Motor Bracket 1 105 | 0584 0061W| Hexagon Bolt - M4x6
25 | A4995501 | Stapler Harness -1 1 106 | 0720 0040E | Retaining Ring - M4
26 | A3003511 | Front Frame 1 107 | 0720 0060E | Retaining Ring - M6
27 | AB03 3028 | Pulley - 32Z/31Z 1 108 | 07403008 | Ball Bearing - 8x22x7
28 | AB011085 | Gear-142/31Z 1 109 | 0951 4006W| Philips Screw With Flat Washer-M4x6
29 | A3794271 | Slide Motor Bracket 1 110 | 0951 4008W| Philips Screw With Flat Washer-M4x8
30 | ABO11141 |Gear-14Z 1 111 | 0313 0140B | Philips Pan Head Screw - M3x14
31 | A300 3551 | Grip Stapler Unit 1 112 | 11050005 | Nylon Clip - 3N
32 | A3005521 | Stapler Tray Harness 1 113 | 0803 0017 | Knob Screw - M4x6.5
[ 33 | A3003732 | Stapler Guide Rail | 1 114 | 11050234 | Clamp
34 | AW02 0006 | Photointerruptor - EE-SX460-P2 4 115 | 11050200 | Clamp
35 | A300 3638 [Jogger Sensor Bracket 2 116 | 0951 3008W| Philips Screw With Flat Washer-M3x8

1



Technical Support
Item 4
MB 10: Part standardization

Technical Support
Item 37
MB 10: Part standardization

Technical Support
Item 17
MB 11: Part standardization

Technical Support
Item 33
MB 13: Part standardization


6. STAPLER UNIT 3 (A379)

12



6. STAPLER UNIT 3 (A379)

Ipl%e.x Part No. Description S;geﬁiny I"ﬁgx Part No. Description gsgernet;{y
1 ]5919 2132 | Positioning Roller Belt 1 101 | 0623 0120E | Spring Pin - M3x12
2 | A300 3856 | Positioning Roller Shaft 1 102 | 0720 0040B | Retaining Ring - M4
3 | 59192127 |Positioning Roller Pulley 1 103 | 0414 0082B | Binding Self Tapping Screw - M4x8
4 150530447 |Bushing - 6mm 13 104 | 0314 0050B | Philips Pan Head Screw - M4x5
5 | A3792811 | Positioning Roller Arm 1 105 | 0314 0060B | Philips Pan Head Screw - M4x6
6 | AA06 0557 | Positioning Roller Spring 1
7 | AA16 1099 | Lever Cushion 1
8 | A300 3851 | Positioning Roller Bracket 1
9 | 5206 2671 | Positioning Roller 1
10 | 54472681 | Snap Ring 2
11 | A379 2610 |Exit Transport Roller 1
12 | A300 3271 | Positioning Brush 1
13 | A300 3272 | Rear Positioning Brush 1
14 1 A379 2610 | Paddle Roller 4
| 15 | A379 2610 | Exit Transport Roller | 2
16 | AA12 0027 |Antistatic Brush 2
17 | A028 7535 | Antistatic Brush 3
| 18 [ A3792512 | Supporting Lower Guide | 1
19 | A458 2479 | Lock Pin Spring 12
20 | AAD8 0034 | Bushing - 4x5x7 12
21 | AF02 2075 | Driven Roller 6
22 | A379 2511 | Lower Guide Plate 1
23 | 5920 2144 | Spring - Lock 2
24 | AADB 0071 | Bushing -6x10x6 6
25 | AB03 0374 | Timing Pulley - 20Z 1
26 | AB03 0340 [ Brush Roller Pulley 1
27 | A3794761 | Decal -R2 19x29 1
28 | AA14 3215 | Screw - M5x6 1

13



Technical Support
Item 14
MB 2: Parts catalog correction

Technical Support
Item 15
MB 2: Parts catalog correction

Technical Support
Item 11
MB 3: To prevent paper from getting stuck in the jogger unit

Technical Support
Item 12
MB 3: To prevent paper from getting stuck in the jogger unit

Technical Support
Item 13
MB 3: To prevent paper from getting stuck in the jogger unit

Technical Support
Item 19
MB 5: Changed to a different type to prevent the positioning roller from being marked

Technical Support
Item 18
MB 5: Modified to prevent the positioning roller from being marked

Technical Support
Item 29
Scraper added


7. PAPER EXIT SECTION (A379)

18
IOS

?@f’,

IOQ

7|
sz%
r

|
|
|
|

o 198 18 98
1] 17 $
106
1 A at§3§(\1m ’%)P/
RN AR
109 \ IO N

oA '
exé&B/////'\ '

B o~
6 &WN\/\W / G110 > /
/>/4l\\ o,

\J‘\\

LSS 3|7
=
A At

109
@\

2! ’ﬁ\\iﬁs , 09

i09

14



LJ

LJ

7. PAPER EXIT SECTION (A379)

Irllld;x Part No. Description Ests%r?%{y I'r\lldg'x Part No. Description Estgegebrly
| 1 | A3533171 | upper Sensor Actuator | 1 101 | 0314 0060B | Philips Pan Head Screw - M4x6
2 | A3533172 |Actuator Bracket 1 102 | 0951 4006B | Philips Screw With Washer - M4x6
3 | A3533173 | Pressure Spring 1 103 | 11050200 | Clamp
4 | A3791211 | Upper Exit Stay 1 104 | 11050328 | Harness Clamp - ES-0505
5 | A3533181 | Exit Sensor Bracket 1 105 | 08050088 | Retaining Ring - M6
6 | AW02 0006 | Photointerruptor - EE-SX460-P2 4 106 | 0633 0120G | Parallel Pin - 3x12
7 | A3795716 | Paper Sensor Harness 1 107 | 0633 0140G | Parallel Pin - 3x14
8 | A379 2115 | Reverse Roller 1 108 | 0720 0060B | Retaining Ring - M6
9 | A3533192 | Front Arm 2 109 | 0720 0040B | Retaining Ring - M4
10 | A353 3201 | Exit Roller 4 110 | 0414 0082B | Binding Self Tapping Screw - M4x8
11 | A3792112 |Exit Roller Ring 4 111 | 0313 0100B | Philips Pan Head Screw - M3x10
12 | AA04 3181 |Timing Belt - B40S2M80 1
13 | AB03 0378 | Timing Pulley - 20Z 1
14 | AB03 0377 | Timing Pulley - 287 1
15 | A353 3197 | Rear Arm 1
16 | 5420 4860 | Bushing - 8mm 2
17 | AB013712 |Gear-52Z 1
18 | AB03 0375 | Timing Pulley - 30Z 2
[ 19 [ A379 1636 | Pulley Flange - 8x35x1 | 1
20 | A379 2111 | Exit Rooler Shaft 1
21 | A379 3731 | Lift Drive Shaft 1
22 | A3792221 | Lower Exit Guide 1
23 | AA12 0027 | Antistatic Brush 2
24 | A028 7535 | Antistatic Brush 3
25 | A379 2213 | Exit Guide Bracket 1
26 | A353 3354 | Driven Roller Holder 1
27 | A0105700 | Sensor 1
28 | A3795719 | Exit Sensor Harness 1
29 | A379 2215 | Exit Mylar 1
30 | A3792211 | Exit Guide 1
31 | A379 2212 | Driven Roller Shaft 1
32 | A353 3351 | Exit Driven Roller 2
33 | A300 2752 | Spacer 8x12x12 1
34 | AA14 3215 | Screw - M5x6 4
35 | 5053 0447 | Bushing - 6mm 13

15



Technical Support
Item 19
MB 1: Parts catalog correction

Technical Support
Item 1
MB 4: Stronger type used


8. SHIFT TRAY SECTION (A379)

B L R

[ 32 4

\@SV//” 1l 7 <2 [l
(W h )
(il o [ [

AT

15 \ 107

= S/%@E N
frV /%

eowjauk}//(

1) (e~
lﬁéz R 102 zor@y /@mg/[ ;@% ~ . J iy %w/ﬁ///é{@/‘“ g’g‘/iﬁi
os & ./\,\/59 j P =58 N }oslxsls g
;;\?QE%/@@M 7 | //W '@ @f‘c/\f%%/é% e

o gt e S i PLa—"
I AN el R ] T SN
e et AR e,

IR Iv S U TS
107 \@ j/\ae IOT/&\”N
of ol 8

16



8. SHIFT TRAY SECTION (A379)

Iﬁdoe.x Part No. Description /?stger?]%rly Irllldoe.x Part No. Description Estsyerﬁ;%rly
1| A379 6161 | Front Supporting Cover 1 101 | 0314 0060B | Philips Pan Head Screw - M4x6

2 | A3793133 | Switch Lever 1 102 | 0313 0060B | Philips Pan Head Screw - M3x6
3 | A3793132 | Switch Bracket 1 103 | 0720 0040B | Retaining Ring - M4
4 | A3533231 |Bushing-4x6x9mm 1 104 | 0806 5019 | Timing Belt - 1005XL
5 | A379 3141 |End Fence 1 105 | 0951 4006B | Philips Screw With Washer- M4x6
6 | A3793111 | Shift Tray Guide 2 106 | 0720 0060B | Retaining Ring - M6
7 | A379 3131 |Exit Roller Cover 1 107 | 11050200 | Clamp
8 | A379 3121 |Exit Stay 2 108 | 11050283 | Clamp
9 | A379 3351 | Safety Switch Bracket 1 109 | 1204 1081 | Microswitch

10 | A379 3341 | Shift Tray Holder 1 110 | 0314 0120B | Philips Pan Head Screw - M4x12

11 | A3793711 |Timing Belt Stopper 2

12 | A379 3321 | Rear Shift Guide 1

13 | A379 3331 | Shift Tray Base 1

14 | A353 3271 |Tray Shift Shaft 2

15 | AA13 2024 | Spacer-M6 5

16 | A353 3272 | Guide Roller 4

17 | A379 3311 | Front Shift Guide 1

18 | A3793191 | End Fence Cover 2

20 | A3533341 | Shift Drive Cam 2

21 | A3795718 | Upper Limit Sensor Harness 1

22 | A3533151 |Tighter Bracket 2

23 | A379 3811 | Shift Drive Bracket 1

24 | A353 3346 | Shift Drive Shaft 1

25 | AX050055 | DC Motor -DC 9W 1

26 | AWO02 0049 | Photointerruptor - OS - 580213-703 3

27 | A353 3347 | Shift Sensor Bracket 1

28 | A3795717 | Shift Sensor Harness 1

29 | C101 1327 | Timing Belt - PX146P2M 1

30 | AB030381 | Timing Pulley -262 1

31 | A379 3316 | Shift Guide Roller 4

32 | AB03 0376 | Timing Pulley -302 2

17




9. DRIVE AND ELECTRICAL SECTION 1 (A379)

1037 10

& 9\!_{&’\ 0 A3
R N
\

T NN

S N

- /““L@f P NN e e I

RN T 5?‘{ RPN N
x,é%\s/ \‘\ 101 f B> //// :('//%% |;,UI’<|§\
7 T e < e

o e PO - S

L @4@ ]
@/(& Ll LS

¥e >2>/ S

() sfod > 2 éﬁf"L" =

\J/] o 6\%\%/% ';i};m\/ //J

\;\ﬂ
%/w/\‘\los ““C//’Ll#
I s
V\Is cc laW

18



9. DRIVE AND ELECTRICAL SECTION 1 (A379)

l&dg?( Part No. Description Estsyerﬁglry Rdoex Part No. Description gstgerp;]%rly

1| C101 2445 | Presuer Spring 1 101 | 0805 0088 | Retaining Ring - M6

2 | AX10 0021 | Junction Gate Solenoid 1 102 | 0951 4006B | Philips Screw With Washer - M4x6
3 | A379 2715 | Solenoid Bracket 1 103 | 0314 0060B | Philips Pan Head Screw - M4x6
4 | 5940 2641 | Feed-in Solenoid Spring 1 104 | 1106 0383 | Supportor - P.C.B.

5 | AAO6 0092 | Release Spring 3 105 | 1105 0159 | Pcb Stud
6 | ABO3 0455 [ Tightener Pulley - 8X20X13 3 106 | 0313 0050B | Philips Pan Head Screw- M3x5
7 | A379 1621 | Tightener 1 107 | 0623 0120E | Spring Pin - M3x12
8 | AB03 3060 [ Timing Pulley - 18/33Z 2 108 | 1105 0200 | Clamp

9 | AA04 3237 | Timing Belt - B40S3M483 1 109 | 1105 0310 | Wire Clamp

10 | A3796225 | Cover Angle 3

11 | A300 3151 | Support Bracket 5

12 | A379 2820 | Positioning Roller Solenoid 1

13 | 54465832 | Connector Guide Pin 2

14 | A300 3865 | Release Spring 1

15 | A300 3858 | Stepped Screw - M4 1

16 | A379 1171 | Lower Joint Bracket 1

17 | A3795714 | Stapler Main Harness 1

18 | AGO7 0004 | Magnetic Catch 5

19 | A3791172 | Upper Joint Bracket 1

20 | A377 2221 | Tightener 2

21 | AAD4 3236 | Timing Belt - B40S3M600 1

22 | AAO6 3068 | Spring Connector 2

23 | AB03 0278 | Idler -202 1

19



10. DRIVE AND ELECTRICAL SECTION 2 (A379)

—_———— y

20

N\

S

VN N e

Wf!\dﬁ S

@/ |
)
|
K\{@m "




10. DRIVE AND ELECTRICAL SECTION 2 (A379)

]

In?fx Part No. Description /g;tgerﬁgrly Iﬁ((i)e'x Part No. Description Ests’é;ﬁy
1 | A379 5912 |I/F Cover 1 101 | 0574 0040E | Hexagon Headless Set Screw - M4x4
2 | A379 1610 |Main Motor - DC 15W 1 102 | 0314 0060B | Philips Pan Head Screw - M4x6
3 | AB03 0454 |Timing Pulley - 20Z 1 103 | 1107 0752 | Fuse - 5A 250V
4 | AA04 3361 |Timing Belt - B40S3M633 1 104 | 0720 0060B | Retaining Ring - M6
5 | AB03 0223 | Pulley - 482 1 105 | 0807 5056 | Washer -8.1 mm
6 | AA04 3054 |Timing Belt -142 P2M4 1 106 | 0720 0040B | Retaining Ring - M4
7 | A379 3611 | Lift Drive Bracket 1 107 | 0313 0060B | Philips Pan Head Screw - M3x6
8 | A300 2726 |Worm Gear Shaft 1 108 | 0741 3506 | Ball Bearing - 6x12x4 mm
9 | ABO1 3709 |Worm Gear 1 109 | 0314 0080B | Philips Pan Head Screw - M4x8

10 | AX05 0058 | DC Motor - 24V 9W 1 110 | 0313 0050B | Philips Pan Head Screw - M3x5
11 | ABO1 3809 |Worm Wheel - 44z 1 111 | 1105 0291 | Wire Saddle

12 | ABO1 3857 |Gear-18Z 1 112 | 1105 0310 | Wire Clamp

13 | ABO1 3710 |Gear - 40Z 1 113 | 1106 0383 | Supportor - P.C.B.

14 | A353 3113 | Pressure Spring 1 — 1| 114 | 1105 0159 [ Pch Stud |

15 | AX050057 | Stepping Motor - DC24V 3.84W 1 =

16 | AB03 0216 | Pulley - 152 1

17 | A379 1711 | Motor Bracket 1

18 | A379 5720 | Grounging Harness 1

19 | AA04 3238 |Timing Belt - B40S2M206 1

20 | A379 6321 | Rear Supporting Cover 1

21 | A379 5911 | Upper Harness Bracket 1

|22 1 A379 5601 | Main Control Board | 1

23 | A379 5651 |IC - AM27C256-200DC 1

24 | AWO02 0012 | Photointerruptor 1

25 | A379 5713 |I/F harness 1

26 | A379 5711 | Main Harness 1

21



Technical Support
MB 6
Fibre Cable added

Technical Support
Item 22
MB 7: Modified to meet CE mark standards

Technical Support
Item 114
MB 7: Modified to meet CE mark standards


11. FRAME SECTION (A379)




11. FRAME SECTION (A379)

'"33_" Part No. Description gstsyernel;ly m’elx Part No. escription Sstge”ﬁglry

1 | A379 1141 [Right Stay 4 101 | 0314 0060B | Philips Pan Head Screw - M4x6

2 | AAO7 0024 | Slide Rail ! 102 | 0344 0060F | Philips Truss Head Screw - M4x6

3 | A379 1161 |Left Stay ! 103 | 0315 0080B | Philips Pan Head Screw - M5x8

4 | A379 1311 |Joint Stay ! 104 | 1105 0200 |Clamp

5 | A377 1182 |Joint Lever ! 105 | 0950 4008B | Philips Screw With Spring Washer- M4x8
6 | 5413 1882 | Stepped Screw 2

7 | AHO1 2010 | Caster - 50m 4

8 | AW02 0049 | Photointerruptor - OS - 580213-703 3

9 | A379 2441 | Exit Sensor Bracket 1
10 | A379 5714 | Stapler Main Harness 1
11 | A377 5495 | Grounding Harness 1

23




12. MAIN BOARD (A379)

CAPACITOR
symeoL [INDEX| [ symBoL [iNDEx]| [ symBoL [iNpEx| [ symeoL [nDEx| [ symBoL [INDEX| [symBoL [INDEX| [ SYMBOL [INDEX
NO. | NO. NO. | No. NO. | NO. NO. | NO. NO. | NO. NO. | NO. NO. | NoO.
c 150 cn | s | 15 3l 152 cal | 154 o1 | 12 col | 1s4
c2 151 c2 | 149 2 | 1 2 | 14 c2 | 152 2 | 12 ce | 152
c3 146 c3 | 14 23 | 1 B | 12 c3 | 152 cs3 | 12 ce3 | 152
ca 156 cs |12 4 | 12 e | cu | 152 cs4 | 12 co4 | 152
cs 156 cs | 1se s | 12 s | I cas | 1ss css | 12 ces | 152
cé 151 cle | 152 c26 | 12 a6 | 1 ca6 | 152 cs6 | 153 ces | 152
c7 147 cr | 152 21 | 12 | 1 ca1 | 152 cs7 | 152 o671 | 152
cs 148 cis | 154 8 | 12 s | s c8 | 152 cs8 | 132 cs8 | 152
co 151 cy | 152 2 | 1 9 | 122 c49 | 152 cs9 | 152 o9 | 152
cio | s 0 |12 c0 | 154 co | 1 cso | 152 cs0 | 154 co |
CONNECTOR DI DIODE Ic

sYMBOL | INDEX| [ symBoL [ INDEX| [ symBoL [INDEX| [ SYMBOL [INDEX] [symsoL [INDEX| | SYMBOL [INDEX] [ SYMBOL | INDEX
NO. | NO. NO. | NO. NO. | NO. NO. | NO. NO. | NO. NO. | NO. NO. | NO.

cn | s cNw01 | 103 oL | 109 pIo1 | 186 bt | 123 Ic1 il 1
| 1 oN102 | 106 CNII2 | 188 DI02 | 186 b2 | 121 1c2 (Socken) | 113
| s CNI03 | 102 CN1I3 | 189 p3 | 121 IC3 1c12 135
4| s CNI0s | 187 CN114 | 105 D4 | 121 IC4 ic13 131
cs | 12 CN10S | 187 CNIIS | 190 ps | 121 ics | 1% IC14 135
FUSE IC15 138

ci6 | 180 CN106 | 111 CN116 | 190 c6 | 128 IC16 137
cis | m CNI07 | 110 SYMBOL | INDEX €7 | 125 1c17 129
CN108 | 107 c8 | 127 Ic18 130

cNI09 | 188 FUSEL | 114 co | 14 1c19 134

CN1I0 | 104 (Socken) | 112 iclo | 139 1€20 130

24




12. MAIN BOARD (A379)

Ic PC RESISTOR
SYMBOL | INDEX| | symBoL | INDEX| | symBoL |INDEX| | symBoL |iNDEx| | symsoL |iNDEx| [ symsoL [INDEx| | symsoL [INDEX

NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO.
1C21 126 PCl 124 R1 144 RIl 168 R21 168 R31 173 R4l 163
22 133 PC2 124 R2 157 RI2 168 R22 73 R32 i73 R4Z 163
R3 144 RI13 161 R23 173 R33 173 R43 163

R4 160 R14 173 R24 172 R34 173 R44 163

RS 159 RIS 173 R25 163 R35 173 R4S 163

LED REG

o T Feoe T R6 158 R26 163 R36 163 R46 163
Sl Il B IRl R o R7 169 R17 173 R27 163 R37 163 R47 163
R3S 169 RIS 169 R28 173 R38 163 R48 163

LED21 | 122 REG1 136 RO 169 RI19 168 R29 173 R39 163 R49 163
LED22 | 122 RI0 168 R20 169 R30 173 R40 163 RS0 162

SYMBOL | INDEX| | SYMBOL {INDEX| | SYMBOL | INDEX| | SYMBOL | INDEX| | SYMBOL | INDEX| | SYMBOL |INDEX| | SYMBOL | INDEX

NO. NO. NO. NO. NO. NO. NO. 0. NO. NO. NO. NO. NO. NO.
RS1 162 R61 162 R71 169 R81 168 RO1 162 RI01 175 RI11I 168
RS2 162 R62 163 RT2 168 R82 168 R92 173 RI102 178 RI12 169
RS3 162 R63 163 RT3 168 RS83 169 R93 163 R103 173 RI113 178
RS54 162 R64 162 R74 163 R84 169 R94 161 RI04 173 R114 176
RSS 162 R65 162 R7S 163 R85 169 R95 169 R105 173 RI1I5 173
RS6 162 R66 162 R76 168 R86 169 R 96 168 RIO6 | 173 RI116 163
RS7 162 R67 162 R77 168 R87 169 R97 173 RI107 162 RI7 168
RS8 162 R68 169 R78 168 RSS 169 R98 173 R108 162 RI118 173
RS9 162 R69 171 R79 168 RS89 169 R 99 169 RI09 162 R119 161
R60 162 R70 171 RS0 168 R90 173 RIO0 | 168 RIIO | 162 RI20 163

25




12. MAIN BOARD (A379)

sw
SYMBOL | INDEX | | SYMBOL | INDEX| | symBoL | INDEX| [ symBoL [inDEx| [ symsoL | INDEX| [ symBoL |iNDEX]| | SYMBOL | INDE
NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO.
RI21 163 RI31 173 R141 173 RIS 167 RI61 | 176 RI71 163 SN101 | 115
R122 163 RIZ2 | 177 R142 166 RI52 184 RI2 | 173 RI72 | 181 SN102 | 115
R123 163 RIZ3 | 1713 R143 168 RIS3 165 RIG3 | 173 RIT3 | 167
R124 163 RIZ4 | 170 R4 | 169 R154 185 RIG4 | 173 RI75 | 182
R125 163 R135 | 173 R145 164 RISS 173 RI6S | 173 RI7T6 | 182
RI126 163 R136 | 173 R156 173 RI66 | 169 RITT | 161
R127 167 RI37T | 174 RI47 | 164 R157 173 RI6T | 168 R178 | 183 TEST POINT
RI38 | 164 R148 173 RI58 173 RI6S | 163 R179 | 183 SYMBOL | INDEX
RI129 167 R139 166 R159 175 RIO | 162 R180 183 NO. NO.
R130 173 RI40 | 164 RISO | 167 R160 165 RIT0 | 173 RISI 183 3 101
TRANSISTOR VR
SYMBOL | INDEX| [ symBoL | INDE
NO. NO. NO. NO.
Q1 116 VR1 145
Q2 116
Q3 118
I 120
Q5 119
Q7 17 | XL
Q8 116 SYMBOL | INDE;
NO. NO.
XTLl | 142
XTL2 | 143

26




12. MAIN BOARD (A379)

Index

No. Part No. Description /?stsyenﬁ’g\ry Ir&%e.x Part No. Description /?s’tsyean%rly
* | A379 5601 Main Control Board l 101 | 1101 0328 [ Connector Pin Contact
l A379 5651 IC - AM27C256-200DC ! 102 | 1102 0958 | Connector - 2P
2 A377 5150 IC - TC110G03AF-0071 ! 103 | 1102 1048 | Pin Housing - Mate-n-lock - 3P
104 | 1102 4205 |CT Header-6P
105 | 11024211 |CT Header- 12P
106 | 1102 5003 | Connector - 2P
107 | 1102 5345 | Connector - 18P
108 | 1103 1768 | Connector - 2P
109 | 11031771 | Connector - 5P
110 | 1103 1772 | Pin Header - 6P
111 1103 1778 | Pin Header - 12P
112 | 1104 0333 | Fuse Holder
113 | 1104 0413 | Connector - 28P
114 | 1107 0752 | Fuse - 5A 250V
115 | 1204 1385 | Push Switch
116 | 1400 0072 |Transistor - 2SC372Y
117 | 1400 0423 |Transistor - 2SA1121C
118 | 1400 0486 |Transistor - 2SA1020
119 | 1401 0200 |Transistor - 2SD633
120 | 1401 0282 |Transistor - 2SB1020
121 1402 0780 | Diode -11ES2
122 | 1402 0783 |Red LED - GL3PR8
123 | 1402 0874 | Diode - RL2Z
124 | 1403 0519 | Photocoupler - TLP621
125 | 1407 1882 |IC - 74LS373
126 | 1407 2054 |IC - TD62308F
127 | 1407 2057 |IC - 82C55AFP-5
128 | 1407 2058 | IC - 82C54FP-6
129 | 1407 2089 | IC - TC4024BF
130 | 1407 2218 | IC - SN74LSO06NS
131 1407 3321 IC - MC74HCO0AF
132 | 1407 3492 | CPU -78C10AGF
133 | 1407 4145 |IC - HD74LSO7PF
134 | 1408 0397 | Comparator - NJM2901M
135 | 1408 0398 | IC - NJ2903M
mfx Part No. Description l?stsyernebrly K‘]doéx Part No. Description gstsyenF;%rly
136 | 1408 0538 |IC - SI8301L 171 | 16303392 | Resistor - 3.9K OHM - 1/10W
137 | 1408 0598 |[Ic - MB3773PF 172 | 1630 3470 | Resistor - 47 OHM 1/10W 5%
138 | 1408 0599 [lIc - M51971EP 173 | 1630 3472 | Resistor - 4.7K OHM 1/10W $5%
139 | 1408 0827 |IC - TA8429H 174 | 1630 3473 | Resistor - 47K OHM 1/10W +5%
140 | 1408 1050 |IC - STK6712 BMK4 175 | 1630 3511 [ Resistor - 510 OHM 1/10W +5%
141 1408 0840 |IC - HR052 176 | 1630 3562 | Resistor - 5.6K OHM 5% 1/10W
142 | 1503 0333 | Ceramic Oscillator - 6.0mg 177 | 1630 3753 | Resistor - 75K OHM - 1/10W
143 | 1503 0347 | Oscillator - 12MHz 178 | 1630 3822 | Resistor - 8.2K OHM 1/10W 5%
144 | 1600 1354 | Resistor Array -1K OHM 1W 179 | 1606 1136 | Capacitor - 1000PF
145 | 1601 8148 | Variable Resistor - 20K OHM 0.5W 180 | 1605 0288 | Capacitor - 4700PF +5%
146 | 1604 1360 | Capacitor - 3300uF 10V 181 | 1630 3821 | Resistor - 820 OHM 1/10W
147 | 1604 1378 | Capacitor - 1uF 50V 182 | 1630 3560 | Resistor - 56 OHM £5% 1/10W
148 | 1604 1380 | Capacitor - 3.3uF 50V 183 | 1630 3330 | Resistor - 33 OHM 5% 1/10W
149 | 1604 1382 | Capacitor - 10pF 50V 184 | 1630 3431 [ Resistor - 430 OHM 5% 1/10W
150 | 1604 1390 | Capacitor - 1000uF 50V 185 | 1630 3682 | Resistor - 6.8K OHM 1/10W
151 | 1604 2563 | Capacitor - 100pF 50V 186 | 1204 1422 | Dip Switch -51D-0401
152 | 1605 0216 | Capacitor - 0.01uF 187 | 1102 4202 | Connector - 3P
153 | 1605 0326 | Capacitor - 0.33uF 188 | 1102 4206 | Connector - 7P
154 | 1605 0636 | Capacitor - 0.1pF 189 | 1102 4208 | Connector - 9P
155 | 1606 1208 | Capacitor - 100PF 5% 50V 190 | 1102 4201 | Connector - 2P
156 | 1606 1348 | Capacitor - 0.02puF 50V
157 | 16114121 Resistor -120 OHM 1/4T +5%
158 | 1611 4151 Resistor -150 OHM 1/4W 5%
159 | 1611 4241 Resistor -240 OHM 1/4W
160 | 1611 4330 | Resistor -330 OHM 1/4T +5%
161 | 16303101 | Resistor - 100 OHM - 1/10W
162 | 1630 3102 | Resistor -1K OHM 1/10W +5%
163 | 1630 3103 | Resistor - 10K OHM 1/10W +5%
164 | 1630 3152 | Resistor - 1.5K OHM - 1/10W
165 | 1630 3201 | Resistor -200 OHM 1/10W +5%
166 | 1630 3202 | Resistor - 2K OHM -L/10W
167 | 1630 3222 | Resistor - 2.2K OHM 1/10W 5%
168 | 1630 3223 | Resistor - 22K OHM - 1/10W
169 | 1630 3302 | Resistor - 3K OHM - 1/10W
170 | 1630 3333 | Resistor - 33K OHM 5% 1/10W

27




13. DECAL AND DOCUMENT (A379)

1

©

2

e

(2]

4O

28




13. DECAL AND DOCUMENT (A379)

,‘Gdoéx | Part No. Description /?stgef’nebrly In"(‘ioe.x Part No. Description gstge'r)nebrly
I | A353 2265 |Decal - R1 1
2 A379 4711 | Decal - Misfeed Removal !
3 A379 4751 | Decal - R1 1
4 | A379 4752 |Decal - R2 !
5 A379 4761 | Decal - R2 -19x29 1

29



PARTS INDEX



Part No. Description ﬁ%%i ?\lnod. Part No. Description ﬁ]ad%i ?\lnod.
A379 1141 Right Stay 23- 1 A379 2525 Exit Guide Mylar -2 5-21
A379 1161 Left Stay 23- 3 A379 2610 Exit Transport Roller 13-11
A379 1171 Lower Joint Bracket 19- 16 A379 2610 Paddle Roller 13- 14
A379 1172 Upper Joint Bracket 19-19 A379 2610 Exit Transport Roller 13- 15
A379 1211 Upper Exit Stay 15- 4 A379 2711 Junction Gate 5- 7
A379 1311 Joint Stay 23- 4 A379 2715 Solenoid Bracket 19- 3
A379 1610 Main Motor - DC 15W 21- 2 A379 2811 Positioning Roller Arm 13- 5
A379 1621 Tightener 19- 7 A379 2820 Positioning Roller Solenoid 19- 12
A379 1636 Pulley Flange - 8x35x1 15-19 A379 3111 Shift Tray Guide 17- 6
A379 1711 Motor Bracket 21-17 A379 3121 Exit Stay 17- 8
A379 2111 Exit Rooler Shaft 15-20 A379 3131 Exit Roller Cover 17- 7
A379 2112 Exit Roller Ring 15-11 A379 3132 Switch Bracket 17- 3
A379 2115 Reverse Roller 15- 8 A379 3133 Switch Lever 17- 2
A379 2211 Exit Guide 15-30 A379 3141 End Fence 17- 5
A379 2212 Driven Roller Shaft 15-31 A379 3191 End Fence Cover 17-18
A379 2213 Exit Guide Bracket 15-25 A379 3311 Front Shift Guide 17-17
A379 2215 Exit Mylar 15-29 A379 3316 Shift Guide Roller 17-31
A379 2221 Lower Exit Guide 15-22 A379 3321 Rear Shift Guide 17-12
A379 2311 Upper Guide Plate 5- 3 A379 3331 Shift Tray Base 17-13
A379 2318 Upper Magnet Sheet 5- 4 A379 3341 Shift Tray Holder 17-10
A379 2322 Entrance Guide 5-15 A379 3351 Safety Switch Bracket 17- 9
A379 2323 Upper Support Plate 5- 9 A379 3411 Large Shift Tray 3- 4
A379 2326 Supporting Entrance Guide 5-16 A379 3451 Small Shift Tray 3-1
A379 2329 Entrance Guide 3-19 A379 3491 Shift Tray Shaft 3- 3
A379 2411 Lower Entrance Guide 7- 1 A379 3511 Front Tray Cover 3-14
A379 2416 Entrance Sensor Bracket 7- 4 A379 3551 Rear Tray Cover 3-5
A379 2421 Vertical Transport Guide 7-12 A379 3611 Lift Drive Bracket 21- 7
A379 2425 Exit Lower Guide 7-21 A379 3711 Timing Belt Stopper 17-11
A379 2426 2nd Exit Lower Guide 7-22 A379 3731 Lift Drive Shaft 15-21
A379 2431 Transport Guide 7- 9 A379 3811 Shift Drive Bracket 17-23
A379 2441 Exit Sensor Bracket 23- 9 A379 4127 Middle Guide Seal 9- 5
A379 2511 Lower Guide Plate 13-22 A379 4131 Jogger Fence Slider 9-11
A379 2512 Supporting Lower Guide 13-18 A379 4155 Jogger Motor Bracket 11-24
A379 2521 Exit Guide Plate 5- 2 A379 4211 Stapler Slide Holder 11- 4
A379 2523 Exit Guide Mylar 5- 1 A379 4221 Stapler Stand 11-39

32




Part No. Description ﬁ%gei ?\lnod. Part No. Description ﬁ%gei ?\lnod.
A379 4222 Stapler Connector Bracket 11- 40 A379 5720 Grounging Harness 21-18
A379 4225 Stapler Cover 11-36 A379 5911 Upper Harness Bracket 21-21
A379 4226 Guide Sheet 11-43 A379 5912 I/F Cover 21- 1
A379 4251 Slide Holder 9-26 A379 5915 Spring Plate 5-19
A379 4255 Front Stapler Positioning Fence 9-38 A379 6111 Front Door 3- 8
A379 4256 Rear Stapler Positioning Fence 9-20 A379 6121 Upper Hinge 3-10
A379 4259 Positioning Fence Mylar 9- 6 A379 6131 Lower Hinge 3-11
A379 4261 Positioning Guide Plate 9-35 A379 6151 Upper Inner Cover 3-13
A379 4271 Slide Motor Bracket 11-29 A379 6161 Front Supporting Cover 17- 1
A379 4331 Paper Feed Guide Plate 9-30 A379 6171 Lower Front Cover 3-12
A379 4335 Cushion - 2x35x165 9-41 A379 6211 Top Cover 3- 6
A379 4401 Upper Exit Shaft 9-42 A379 6225 Cover Angle 19-10
A379 4711 Decal - Misfeed Removal 3-21 A379 6251 Upper Left Cover 3- 2
A379 4711 Decal - Misfeed Removal 29- 2 A379 6311 Rear Cover 3- 7
A379 4751 Decal - R1 5-24 A379 6321 Rear Supporting Cover 21-20
A379 4751 Decal - R1 29- 3 A379 6411 Lower Left Cover 3-15
A379 4752 Decal - R2 7-19
A379 4752 Decal - R2 29- 4
A379 4761 Decal - R2 19x29 13-27
A379 4761 Decal - R2 -19x29 29- 5
A379 4921 Lower Cusion - 5x10X637 3-20
A379 4922 Upper Cusion - 5x10x125 3-23
A379 5601 Main Control Board 21-22
A379 5601 Main Control Board 27- *

A379 5651 IC - AM27C256-200DC 21-23
A379 5651 IC - AM27C256-200DC 27- 1
A379 5711 Main Harness 21-26
A3795712 Safety Switch Harness 5-25
A379 5713 I/F harness 21-25
A3795714 Stapler Main Harness 19-17
A3795714 Stapler Main Harness 23-10
A379 5716 Paper Sensor Harness 15- 7
A379 5717 Shift Sensor Harness 17- 28
A3795718 Upper Limit Sensor Harness 17-21
A3795719 Exit Sensor Harness 15-28

33




Part No. Description ﬁ%%i ?\lnod. Part No. Description Il:\%%i wg
AA04 3054 | Timing Belt -142 P2M4 21- 6 AB03 0223 Pulley - 48 21- 5
AA04 3100 | Timing Belt -900 P2M4 9- 8 AB03 0227 Pulley - 322 9-37
AA04 3100 | Timing Belt -900 P2M4 11-38 ABO03 0227 Pulley -322 11- 5
AA04 3104 | Timing Belt -219 P3M4 11-20 AB03 0229 | Timing Pulley - 20Z 9- 4
AA04 3181 | Timing Belt - B40S2M80 15- 12 AB03 0278 | Idler - 20Z 19-23
AA04 3236 | Timing Belt - B40S3M600 19-21 ABO03 0340 Brush Roller Pulley 13-26
AA04 3237 | Timing Belt - B40S3M483 19- 9 AB03 0374 [ Timing Pulley - 20Z 5- 8
AA04 3238 | Timing Belt - B40S2M206 21-19 AB03 0374 [ Timing Pulley - 20Z 7-16
AAD4 3361 Timing Belt - B40S3M633 21- 4 AB03 0374 | Timing Pulley - 20Z 13-25
AA06 0092 Release Spring 19- 5 ABO03 0375 | Timing Pulley - 302 15-18
AA06 0557 Positioning Roller Spring 13- 6 ABO03 0376 | Timing Pulley - 30Z 17-32
AAQG 3068 Spring Connector 19-22 ABO03 0377 Timing Pulley - 282 15-14
AA07 0024 | Slide Rail 23- 2 AB03 0378 [ Timing Pulley - 20Z 15-13
AA08 0034 Bushing - 4x5x7 5-11 AB03 0381 [ Timing Pulley - 26Z 17-30
AA08 0034 Bushing - 4x5x7 7- 6 AB03 0382 | Timing Pulley - 24Z 11-23
AA08 0034 Bushing - 4x5x7 13-20 AB03 0454 [ Timing Pulley - 20Z 21- 3
AA08 0071 Bushing -6x10x6 13-24 AB03 0455 | Tightener Pulley - 8X20X13 19- 6
AA12 0027 | Antistatic Brush 13- 16 ABO03 3028 Pulley - 322/312 11-27
AA12 0027 Antistatic Brush 15-23 AB03 3060 | Timing Pulley - 18/33Z 19- 8
AA13 2024 Spacer - M6 17-15 AF02 0305 | Transport Roller 5- 5
AA14 3059 Pin - 6x16 7-13 AF02 0305 Transport Roller 7-14
AA14 3215 | Screw - M5x6 5-23 AF02 2075 Driven Roller 5-12
AA14 3215 Screw - M5x6 13-28 AF02 2075 Driven Roller 7- 7
AA14 3215 Screw - M5x6 15-34 AF02 2075 Driven Roller 13-21
AA16 1099 Lever Cushion 13- 7 AGO07 0004 | Magnetic Catch 5-13
AB01 0055 | Gear-462/13Z 11- 18 AG07 0004 | Magnetic Catch 7-17
ABO1 1085 Gear - 142/31Z 11-28 AGO07 0004 | Magnetic Catch 19-18
ABO1 1141 Gear - 142 11-30 AHO01 2010 | Caster - 50m 23- 7
AB01 3709 | Worm Gear 21- 9 AJO1 1007 Stapler - EH-5RR4 11-42
AB013710 | Gear-40Z 21-13 AWO01 0025 | Photosensor - No2530 9-23
ABO01 3712 Gear - 527 15- 17 AWO02 0006 | Photointerruptor - EE-SX460-P2 11-34
AB01 3809 | Worm Wheel -442 21-11 AWO02 0006 | Photointerruptor - EE-SX460-P2 15- 6
ABO01 3857 Gear - 182 21-12 AWO02 0012 | Photointerruptor 21-24
ABO03 0030 Pulley - 172 9-22 AW02 0013 | Inlet Sensor 9-17
AB03 0216 Pulley - 152 21- 16 AWO02 0049 | Photointerruptor -OS -580213-703 7- 3

34




Part No. Description m%i ﬁg Part No. Description ﬁ]ad%i ?\?g
AWO02 0049 | Photointerruptor - OS - 580213-703 17-26 A300 3634 Spring Plate - Timing Belt 9-40
AWO02 0049 | Photointerruptor - OS - 580213-703 23- 8 A300 3635 Belt Clamp 9- 9
AX05 0055 DC Motor -DC 9W 17-25 A300 3638 Jogger Sensor Bracket 11-35
AX05 0057 | Stepping Motor - DC24V 3.84W 21-15 A300 3641 Fixing Plate 9-32
AX05 0058 | DC Motor - 24V 9W 21- 10 A300 3646 Jogger Idler Bracket 9-34
AX06 0089 Steping Motor- DC4.5W 11-22 A300 3646 Jogger Idler Bracket 11-41
AX10 0021 Junction Gate Solenoid 19- 2 A300 3661 Slider Guide Rod 9-25
A010 5700 Sensor 15-27 A300 3717 Slide Belt Holder - Stapler 11- 3
A028 7535 | Antistatic Brush 9-12 A300 3721 Staplr Holder 11-12
A028 7535 Antistatic Brush 13- 17 A300 3731 Slide Supporter 11- 9
A028 7535 | Antistatic Brush 15-24 A300 3732 Stapler Guide Rail 11-33
A3002132 | Guide Roller 11- 8 A300 3733 Stapler Guide Rod 11- 1
A3002726 | Worm Gear Shaft 21- 8 A300 3736 Lift Up Spring 11- 6
A300 2752 | Spacer 8x12x12 15-33 A300 3741 Stapler Lock Arm 11- 16
A300 3151 Support Bracket 19-11 A300 3743 Spring Plate 11-15
A300 3153 Safety Switch Bracket 5-20 A300 3746 Stapler Lock Shaft 11- 10
A30031 55 Stepped Screw - M25x32 5- 6 A300 3747 Pick - Off Lever 11-11
A3003233 | Transport Guide Knob 7-11 A300 3757 Pad - 56x2.5x1 9-21
A300 3244 | Spring Plate 7-10 A300 3759 Spring 9-27
A300 3271 Positioning Brush 13- 12 A300 3812 Spacer - 6x22x1.5 9- 3
A300 3272 Rear Positioning Brush 13-13 A300 3812 Spacer - 6x22x1.5 11- 2
A300 3511 Front Frame 11- 26 A300 3813 Shaft - 6x21.5 9-29
A300 3521 Rear Frame 11- 17 A300 3815 Spring Plate 9-33
A300 3531 Lower Left Plate 11-37 A300 3816 Timing Belt -900 S2M14 9-31
A300 3533 Upper Stay 9- 7 A300 3822 Spacer - 11x15x1 11-19
A300 3537 Slide Rail - Center 11- 7 A300 3841 Position Sensor Bracket 9-36
A300 3539 Mounting Shaft 11-21 A300 3851 Positioning Roller Bracket 13- 8
A300 3543 Exit Cover 9- 2 A300 3856 Positioning Roller Shaft 13- 2
A300 3544 Upper Cover 9-1 A300 3858 Stepped Screw - M4 19- 15
A300 3545 Lower Cover 9- 28 A300 3865 Release Spring 19- 14
A300 3551 Grip Stapler Unit 11-31 A300 5521 Stapler Tray Harness 11-32
A300 3611 Front Jogger Fence 9-19 A300 5541 Stapler Harness -2 11-14
A300 3618 Antistatic Guide Seal 9-39 A351 3143 Bushing - EO-12N 22mm 7-20
A300 3621 Rear Jogger Fence 9-18 A353 2243 Lever Knob 5-17
A300 3626 Lower Guide Seal 9- 16 A353 2265 Decal - R1 5-18

35




Part No. Description ﬁ]a e?( ?\Tct)j. Part No. Description E%ge?( ?\l%d.
A353 2265 Decal - RI 29- 1 5053 0447 Bushing - 6mm 7-18
A353 3113 Pressure Spring 21-14 5053 0447 Bushing - 6mm 9-10
A353 3151 Tighter Bracket 17-22 5053 0447 Bushing - 6mm 13- 4
A353 3171 Upper Sensor Actuator 15- 1 5053 0447 Bushing - 6mm 15-35
A353 3172 Actuator Bracket 15- 2 5201 2722 Bushud Roller 9-13
A353 3173 Pressure Spring 15- 3 5206 2671 Positioning Roller 13- 9
A353 3181 Exit Sensor Bracket 15- 5 5316 3062 Cusion - Cutter 3-22
A353 3192 Front Arm 15- 9 5409 1855 Mounting Pin 5-14
A353 3197 Rear Arm 15- 15 5409 1855 Mounting Pin 7- 8
A353 3201 Exit Roller 15- 10 5409 1855 Mounting Pin 11-44
A353 3231 Bushing-4x6x9mm 17- 4 5413 1882 Stepped Screw 23- 6
A353 3271 Tray Shift Shaft 17- 14 5420 4860 Bushing - 8mm 15-16
A353 3272 Guide Roller 17- 16 5446 5832 Connector Guide Pin 19-13
A353 3341 Shift Drive Cam 17-20 5447 2681 Snap Ring 7-15
A353 3346 Shift Drive Shaft 17-24 5447 2681 Snap Ring 13-10
A353 3347 Shift Sensor Bracket 17- 27 5875 2088 Shoulder Screw - M4 9-43
A353 3351 Exit Driven Roller 15-32 5919 2127 Positioning Roller Pulley 13- 3
A353 3354 Driven Roller Holder 15-26 5919 2132 Positioning Roller Belt 13- 1
A353 4311 Safety Switch Actuator 3- 9 5920 2144 Spring - Lock 13-23
A377 1182 Joint Lever 23- 5 5940 2641 Feed-in Solenoid Spring 19- 4
A377 1186 Front Joint Bracket 3-18
A377 1187 Rear Joint Bracket 3-16
A377 2121 Relay Guide 7- 2
A377 2221 Tightener 19- 20
A377 5150 IC - TC110G03AF-0071 27- 2
A377 5495 Grounding Harness 23-11
A409 1234 Exit Motor - DC 9W 11- 13
A422 1078 Bushing - 6x12x4mm 9-24
A458 2479 Lock Pin Spring 5-10
A458 2479 Lock Pin Spring 7- 5
A458 2479 Lock Pin Spring 13-19
A499 5501 Stapler Harness -1 11-25
C101 1327 | Timing Belt - PX146P2M 17-29
C101 2445 Presuer Spring 19- 1
5053 0447 Bushing - 6mm 5-22

36




Part No. Description f;%ge?( ?\lnod. Part No. Description ﬁ%ge?( ?\lnod.
0313 0050B | Philips Pan Head Screw - M3x5 19-106 0414 0082B | Binding Self Tapping Screw - M4x8 5-101
0313 0050B | Philips Pan Head Screw - M3x5 21-110 0414 0082B | Binding Self Tapping Screw - M4x8 13-103
0313 0060B | Philips Pan Head Screw - M3x6 17-102 0414 0082B | Binding Self Tapping Screw - M4x8 15-110
0313 0060B | Philips Pan Head Screw - M3x6 21-107 0574 0040E | Hexagon Headless Set Screw - M4x4 11-104
0313 0060W | Philips Pan Head Screw - M3x6 9-102 0574 0040E | Hexagon Headless Set Screw - M4x4 21-101
0313 0060W | Philips Pan Head Screw - M3x6 11-101 0584 0061W | Hexagon Bolt - M4x6 11-105
0313 0080W | Philips Pan Head Screw - M3x8 11-102 0623 0120E | Spring Pin - M3x12 9-107
0313 0100B | Philips Pan Head Screw - M3x10 15-111 0623 0120E | Spring Pin - M3x12 13-101
0313 0100W | Philips Pan Head Screw - M3x10 9-103 0623 0120E | Spring Pin - M3x12 19-107
0313 0140B | Philips Pan Head Screw - M3x14 9-104 0633 0120G | Parallel Pin - 3x12 15-106
0313 0140B | Philips Pan Head Screw - M3x14 11-111 0633 0140G | Parallel Pin - 3x14 15-107
0314 0050B | Philips Pan Head Screw - M4x5 13-104 0720 0040B | Retaining Ring - M4 5-102
0314 0060B | Philips Pan Head Screw - M4x6 3-102 0720 0040B | Retaining Ring - M4 7-103
0314 0060B | Philips Pan Head Screw - M4x6 5-103 0720 0040B | Retaining Ring - M4 13-102
0314 0060B | Philips Pan Head Screw - M4x6 7-101 0720 0040B | Retaining Ring - M4 15-109
0314 0060B | Philips Pan Head Screw - M4x6 13-105 0720 0040B | Retaining Ring - M4 17-103
0314 0060B | Philips Pan Head Screw - M4x6 15-101 0720 0040B | Retaining Ring - M4 21-106
0314 0060B | Philips Pan Head Screw - M4x6 17-101 0720 0040E | Retaining Ring - M4 9-110
0314 0060B | Philips Pan Head Screw - M4x6 19-103 0720 0040E | Retaining Ring - M4 11-106
0314 0060B | Philips Pan Head Screw - M4x6 21-102 0720 0060B | Retaining Ring - M6 15-108
0314 0060B | Philips Pan Head Screw - M4x6 23-101 0720 0060B | Retaining Ring - M6 17-106
0314 0060W | Philips Pan Head Screw - M4x6 9-105 0720 0060B | Retaining Ring - M6 21-104
0314 0060W | Philips Pan Head Screw - M4x6 11-103 0720 0060E | Retaining Ring - M6 11-107
0314 0080B | Philips Pan Head Screw - M4x8 21-109 0740 3008 Ball Bearing - 8x22x7 11-108
0314 0120B | Philips Pan Head Screw - M4x12 3-104 0741 3506 Ball Bearing - 6x12x4 mm 9-111
0314 0120B | Philips Pan Head Screw - M4x12 17-110 0741 3506 Ball Bearing - 6x12x4 mm 21-108
0315 0080B | Philips Pan Head Screw - M5x8 23-103 0802 5210 Tapping Screw - M3x8 5-105
0344 0060F | Philips Truss Head Screw - M4x6 3-101 0803 0017 Knob Screw - M4x6.5 11-113
0344 0060F | Philips Truss Head Screw - M4x6 9-106 0805 0088 Retaining Ring - M6 5-104
0344 0060F | Philips Truss Head Screw - M4x6 23-102 0805 0088 Retaining Ring - M6 15-105
0344 0080F | Philips Truss Head Screw - M4x8 3-105 0805 0088 Retaining Ring - M6 19-101
0353 0040B | Screw - M3x4 5-107 0806 5019 Timing Belt - 1005XL 17-104
0353 0060B | Philips Pan Head Screw - M3x6 7-102 0807 5056 Washer - 8.1 mm 21-105
0353 0060F | Philips Truss Head Screw - M3x6 5-106 0950 4008B | Philips Screw Wtih Spring Washer - M4x8 23-105
0414 0082B | Binding Self Tapping Screw - M4x8 3-103 0951 3008W | Philips Screw With Flat Washer-M3x8 11-116

37




Part No. Description ﬁ%%i ?\lnod. Part No. Description ﬁ%%i ?\l%q
0951 4006B | Philips Screw With Washer - M4x6 15-102 11050310 | Wire Clamp 19-109
0951 4006B | Philips Screw With Washer - M4x6 17-105 1105 0310 Wire Clamp 21-112
0951 4006B | Philips Screw With Washer - M4x6 19-102 1105 0328 Harness Clamp - ES-0505 15-104
0951 4006W | Philips Screw With Flat Washer-M4x6 9-108 1106 0383 Supportor - P.C.B. 19-104
0951 4006W | Philips Screw With Flat Washer-M4x6 11-109 1106 0383 Supportor - P.C.B. 21-113
0951 4008W | Philips Screw With Flat Washer-M4x8 9-109 1107 0752 Fuse - 5A 250V 21-103
0951 4008W | Philips Screw With Flat Washer-M4x8 11-110 1107 0752 Fuse - 5A 250V 27-114
1101 0328 Connector Pin Contact 27-101 1204 1081 Microswitch 17-109
1102 0958 Connector - 2P 27-102 1204 1385 Push Switch 27-115
1102 1048 Pin Housing - Mate-n-lock - 3P 27-103 1204 1422 Dip Switch -51D-0401 27-186
1102 4201 Connector - 2P 27-190 1204 2188 Interlock Switch 5-108
1102 4202 Connector - 3P 27-187 1400 0072 Transistor - 2SC372Y 27-116
1102 4205 CT Header-6P 27-104 1400 0423 Transistor - 2SA1121C 27-117
1102 4206 Connector - 7P 27-188 1400 0486 | Transistor - 2SA1020 27-118
1102 4208 Connector - 9P 27-189 1401 0200 Transistor - 2SD633 27-119
1102 4211 CT Header - 12P 27-105 1401 0282 Transistor - 2SB1020 27-120
1102 5003 Connector - 2P 27-106 1402 0780 Diode - 11ES2 27-121
1102 5345 Connector - 18P 27-107 1402 0783 Red LED - GL3PR8 27-122
11031768 Connector - 2P 27-108 1402 0874 Diode - RL2Z 27-123
1103 1771 Connector - 5P 27-109 1403 0519 Photocoupler - TLP621 27-124
1103 1772 Pin Header - 6P 27-110 1407 1882 IC - 74LS373 27-125
1103 1778 Pin Header - 12P 27-111 1407 2054 IC - TD62308F 27-126
1104 0333 Fuse Holder 27-112 1407 2057 IC - 82C55AFP-5 27-127
1104 0413 Connector - 28P 27-113 1407 2058 IC - 82C54FP-6 27-128
1105 0005 Nylon Clip - 3N 11-112 1407 2089 IC - TC4024BF 27-129
1105 0159 Pcb Stud 19-105 1407 2218 IC - SN74LS06NS 27-130
1105 0159 Pcb Stud 21-114 1407 3321 IC - MC74HCOOAF 27-131
1105 0200 Clamp 11-115 1407 3492 CPU -78C10AGF 27-132
1105 0200 Clamp 15-103 1407 4145 IC - HD74LS07PF 27-133
1105 0200 Clamp 17-107 1408 0397 | Comparator - NJM2901M 27-134
1105 0200 Clamp 19-108 1408 0398 IC - NJ2903M 27-135
1105 0200 Clamp 23-104 1408 0538 IC - S18301L 27-136
1105 0234 Clamp 11-114 1408 0598 IC - MB3773PF 27-137
1105 0283 Clamp 17-108 1408 0599 IC - M51971EP 27-138
1105 0291 Wire Saddle 21-111 1408 0827 IC - TAB429H 27-139

38




Part No. Description ﬁ%%i ?\lnod. Part No. Description ﬁ%%i ?\‘%q
1408 0840 IC - HR052 27-141 1630 3431 Resistor - 430 OHM 5% 1/10W 27-184
1408 1050 IC - STK6712 BMK4 27-140 1630 3470 Resistor - 47 OHM 1/10W 5% 27-172
1503 0333 Ceramic Oscillator- 6.0mg 27-142 1630 3472 Resistor - 4.7K OHM 1/10W £5% 27-173
1503 0347 Oscillator - 12MHz 27-143 1630 3473 Resistor - 47K OHM 1/10W +5% 27-174
1600 1354 Resistor Array -1 K OHM 1W 27-144 1630 3511 Resistor -510 OHM 1/10W +5% 27-175
1601 8148 | Variable Resistor - 20K OHM 0.5W 27-145 1630 3560 Resistor - 56 OHM 5% 1/10W 27-182
1604 1360 | Capacitor - 3300uF 10V 27-146 1630 3562 Resistor - 5.6K OHM £5% 1/10W 27-176
1604 1378 | Capacitor - IuF 50V 27-147 1630 3682 Resistor - 6.8K OHM 1/10W 27-185
1604 1380 Capacitor - 3.3uF 50V 27-148 1630 3753 Resistor - 75K OHM - 1/10W 27-177
1604 1382 Capacitor - 10uF 50V 27-149 1630 3821 Resistor - 820 OHM 1/10W 27-181
1604 1390 Capacitor - 1000uF 50V 27-150 1630 3822 Resistor - 8.2K OHM 1/10W +5% 27-178
1604 2563 Capacitor - 100uF 50V 27-151
1605 0216 | Capacitor - 0.01uF 27-152
1605 0288 Capacitor - 4700PF +5% 27-180
1605 0326 | Capacitor - 0.33pF 27-153
1605 0636 Capacitor - 0.1pF 27-154
1606 1136 Capacitor - 1000PF 27-179
1606 1208 | Capacitor - 100PF +5% 50V 27-155
1606 1348 Capacitor - 0.022uF 50V 27-156
1611 4121 Resistor -120 OHM 1/4T +5% 27-157
1611 4151 Resistor -150 OHM 1/4W +5% 27-158
1611 4241 Resistor -240 OHM 1/4W 27-159
1611 4330 Resistor -330 OHM 1/4T +5% 27-160
1630 3101 Resistor -100 OHM - 1/10W 27-161
1630 3102 Resistor -1K OHM 1/10W +5% 27-162
16303103 | Resistor - 10K OHM 1/10W +5% 27-163
1630 3152 Resistor - 1.5K OHM - 1/10W 27-164
1630 3201 Resistor - 200 OHM 1/10W +5% 27-165
1630 3202 Resistor - 2K OHM -1/10W 27-166
1630 3222 Resistor - 2.2K OHM 1/10W +5% 27-167
1630 3223 Resistor - 22K OHM - 1/10W 27-168
16303302 | Resistor - 3K OHM - 1/10W 27-169
1630 3330 Resistor - 33 OHM £5% 1/10W 27-183
1630 3333 | Resistor - 33K OHM +5% 1/10W 27-170
16303392 | Resistor - 3.9K OHM - 1/10W 27-171

39




	SR400 (A379)
	PARTS CATALOG
	1. EXTERIOR
	2. TRANSPORT SECTION 1
	3. TRANSPORT SECTION 2
	4. STAPLER UNIT 1
	5. STAPLER UNIT 2
	6. STAPLER UNIT 3
	7. PAPER EXIT SECTION
	8. SHIFT TRAY SECTION
	9. DRIVE AND ELECTRICAL SECTION 1
	10. DRIVE AND ELECTRICAL SECTION 2
	11. FRAME SECTION
	12. MAIN BOARD
	12. MAIN BOARD
	12. MAIN BOARD
	13. DECAL AND DOCUMENT
	PARTS INDEX

